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PARTS SECTION: 34" DECK

S

BAD BOY MOWERS

Parts List Parts List
ITEM | QTY | PART NUMBER DESCRIPTION ITEM | QTY | PARTNUMBER DESCRIPTION
198 1 034-2009-00 2009 Deck/Pump Idler Spring 10 12 ] 013-5202-00 3/8-16 Nylon Insert Flange Locknut
199 1 025-0032-00 2019 Revolt Stationary Idle Spacer 14 2 013-8050-00 1/2-13 Nylon Insert Flange Locknut
200 1 018-7050-00 1/2-13 X 4-1/2 HEX CAP SCREW (GR.5) ZINC 16 3 013-9002-00 5/16-18 HEX SERRATED FLANGE NUT HARD/ZINC
201 1 033-7026-00 5V Idler Pulley 1/2" Bore 44 2 018-5040-00 3/8-16 X 1-1/4 HEX CAP SCREW (GR.5) ZINC
202 2 018-7060-00 3/8-16 X 5-1/2 HEX CAP SCREW (GR.5) ZINC 60 2 019-6017-00 635 ID X 1.120 OD X .140 THICK FLAT WASHER NYLON
203 1 018-5311-00 5/8-11 X 4 HEX CAP SCREW (GR.8) ZINC YELLOW 64 8 019-8044-00 5/16 USS FLAT WASHER (7/8 OD) ZINC
204 1 013-5301-00 5/8-11 NYLON INSERT JAM LOCKNUT ZINC 76 1 025-0025-00 MZ Deck Idler Spacer
205 1 822-2055-00 3in deck roller 183 1 060-1134-00 2023 34 Stand On Deck Weldment
206 1 210-6015-98 MZ Discharge Chute Assembly 184 2 039-2128-00 2019 Stand-On Rear Deck Hanger
207 1 018-7010-00 1/2-13 X9 HEX CAP SCREW (GR.5) ZINC 185 16 | 013-5201-00 3/8-16 HEX SERRATED FLANGE NUT HARD/ZINC
208 1 013-0010-00 1/2-13 HEX FLANGE AUTO OVAL LOCKNUT (GR.F) ZINC/WAX 186 8 018-6012-00 3/8-16 X 1-1/2 HEX CAP SCREW (GR.5) ZINC
209 2 038-0036-00 34" DeckBlade 187 2 039-2129-00 2019 Revolt Front Deck Hanger
210 2 019-5038-00 5/8" Flat Washer 188 2 037-2002-00 36" Revolt Spindle Assembly
21 2 018-6020-00 5/8-18 X 1-1/2 HEX CAP SCREW (GR.8) ZINC YELLOW 189 4 025-0060-00 36 Deck Spindle Spacer
212 3 018-8062-00 5/16-18 x 3/4 Carriage Bolt 190 2 033-4820-00 MZ Deck Pulley
216 1 033-5000-00 5 3/4" Deck Idler Pulley 191 2 042-0010-00 3/16 X 1 SQ MACHINERY KEY 1018 STL ZINC
217 1 039-6952-00 2020 36 Deck Idler Arm Weldment 192 2 019-6020-00 1/2 BELLEVILLE WASHER (1-5/8 OD X .140 THK) ZINC
218 1 024-0001-00 1/4-28 Grease Fitting 193 2 019-5007-00 1/2 SPLIT LOCKWASHER (GR.8) ZINC/YELLOW
219 1 018-7016-00 1/2-13 X 3 HEX CAP SCREW (GR.5) ZINC 194 2 018-6019-00 1/2-20 X 1-1/2 HEX CAP SCREW (GR.5) ZINC
220 1 025-5203-00 511D X.75 0D X .75 LGTH SOLID SPACER ZINC 196 2 013-7018-00 1/2-13 HEXNUT ZINC
221 1 041-4024-00 34" deck belt 94.25" 197 1 018-2004-50 All Thread
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BAD BOY MOWERS

PARTS SECTION: 42" DECK

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
200 1 018-7050-00 1/2-13 X 4-1/2 HEX CAP SCREW (GR.5) ZINC 10 12 [ 013-5202-00 3/8-16 Nylon Insert Flange Locknut
201 1 033-7026-00 5V Idler Pulley 1/2" Bore 14 2 013-8050-00 1/2-13 Nylon Insert Flange Locknut
202 2 018-7060-00 3/8-16 X 5-1/2 HEX CAP SCREW (GR.5) ZINC 16 3 013-9002-00 5/16-18 HEX SERRATED FLANGE NUT HARD/ZINC
203 1 018-5311-00 5/8-11 X 4 HEX CAP SCREW (GR.8) ZINC YELLOW 44 2 018-5040-00 3/8-16 X 1-1/4 HEX CAP SCREW (GR.5) ZINC
204 1 013-5301-00 5/8-11 NYLON INSERT JAM LOCKNUT ZINC 60 2 019-6017-00 635 1D X 1.120 OD X .140 THICK FLAT WASHER NYLON
205 1 822-2055-00 3in deck roller 64 8 019-8044-00 5/16 USS FLAT WASHER (7/8 OD) ZINC
206 1 210-6015-98 MZ Discharge Chute Assembly 76 1 025-0025-00 MZ Deck Idler Spacer
207 1 018-7010-00 1/2-13 X 9 HEX CAP SCREW (GR.5) ZINC 184 2 039-2128-00 2019 Stand-On Rear Deck Hanger
208 1 013-0010-00 1/2-13 HEX FLANGE AUTO OVAL LOCKNUT (GR.F) ZINC/WAX 185 16 [ 013-5201-00 3/8-16 HEX SERRATED FLANGE NUT HARD/ZINC
210 2 019-5038-00 5/8" Flat Washer 186 8 018-6012-00 3/8-16 X 1-1/2 HEX CAP SCREW (GR.5) ZINC
21 2 018-6020-00 5/8-18 X 1-1/2 HEX CAP SCREW (GR.8) ZINC YELLOW 187 2 039-2129-00 2019 Revolt Front Deck Hanger
212 3 018-8062-00 5/16-18 x 3/4 Carriage Bolt 188 2 037-2002-00 36" Revolt Spindle Assembly
213 1 060-1142-00 2023 42 SD Stand On Deck weldment 189 4 025-0060-00 36 Deck Spindle Spacer
214 2 038-6060-00 60" High Lift Fusion Blade 191 2 042-0010-00 3/16 X 1 SQ MACHINERY KEY 1018 STL ZINC
215 2 033-4301-00 60" MZ Deck Pulley (Representation Only) 192 2 019-6020-00 1/2 BELLEVILLE WASHER (1-5/8 OD X .140 THK) ZINC
216 1 033-5000-00 5 3/4" Deck Idler Pulley 193 2 019-5007-00 1/2 SPLIT LOCKWASHER (GR.8) ZINC/YELLOW
217 1 039-6952-00 2020 36 Deck Idler Arm Weldment 194 2 018-6019-00 1/2-20 X 1-1/2 HEX CAP SCREW (GR.5) ZINC
218 1 024-0001-00 1/4-28 Grease Fitting 196 2 013-7018-00 1/2-13 HEXNUT ZINC
219 1 018-7016-00 1/2-13 X 3 HEX CAP SCREW (GR.5) ZINC 197 1 018-2004-50 All Thread
220 1 025-5203-00 511D X.750D X .75 LGTH SOLID SPACER ZINC 198 1 034-2009-00 2009 Deck/Pump Idler Spring
222 1 041-4023-00 42" deck belt 199 1 025-0032-00 2019 Revolt Stationary Idle Spacer
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BAD BOY MOWERS ¥

PARTS SECTION: SD FRAME

Parts List Parts List
ITEM [ QTY |[PART NUMBER DESCRIPTION ITEM | QTY |PARTNUMBER DESCRIPTION
79 1 025-2004-00 | ACS Spacer 3/4x3/8x1/2 7 2 013-2050-00 | 1/4-20 NYL INSERT FLANGE LOCKNUT ZINC
81 3 025-5343-00 | Stand On Spacer 2.5" 8 1 013-5019-00 | 10-24 NYLON INSERT LOCKNUT ZINC
85 1 026-0255-00 | 2023 SD Inner Adjustment Plate 9 5 013-5041-00 [ 3/8-16 NYLON INSERT LOCKNUT ZINC
86 2 026-0257-00 | 2023 deck pin plate 10 8 013-5202-00 | 3/8-16 Nylon Insert Flange Locknut
87 1 026-0258-00 | 2023 Stand On Outer Adjustment Plate 13 2 013-8049-00 | 5/16-18 NYLON INSERT FLANGE LOCKNUT ZINC
90 2 026-0304-00 | 2023 SD-36 Stand-on Actuator Linkage 14 2 013-8050-00 | 1/2-13 Nylon Insert Flange Locknut
91 1 028-0036-00 | Revolt Front Actuator Bar Weldment - Raw 2020 36" Black 22 2 017-9077-00 | Pillow Block MZ
92 1 028-0037-00 | Revolt Rear Actuator Bar Weldment RH 2020 36" Black 23 2 017-9078-00 | Pillow Block MZ female
93 1 028-0046-00 | 2023 SD Actuator rear_LH 24 1 017-9079-00 | Pillow Block Strap
95 1 028-5002-00 | 2023 lever secondary linkage 27 4 018-0028-00 [ 3/8-16 x 2 1/2" Hex Bolt
103 1 031-0093-00 | 2019 Stand On Deck Lever Lock 31 2 018-0058-00 | 1/4"-20 x 3/4 Black Oxide 18-8 Stainless Pan Head
105 1 031-7147-00 | 2023 Revolt SD Lift Handle 33 1 018-0062-00 | 1/2-13 X 6 HEX CAP SCREW (GR.5) ZINC
106 1 031-7152-00 | SD Stand on Lever Pivot Actuator Rod 34 2 018-1010-00 | 3/8-16 X 3-1/2 HEX CAP SCREW (GR.5) ZINC
108 2 032-5052-00 | .627 ID X .753 OD X .500 LGTH X 1.000 FLG OD X .094 FLG THICK FLANGED 37 1 018-1090-00 [ 1/2-13 X 5 1/2 HEX CAP SCREW (GR.5) ZINC
BEARING OIL-IMPREG BRNZ 38 1 018-2005-00 | 3/8-16 X 4-1/4 HEX CAP SCREW (GR.5) ZINC
114 1 040-4003-00 | Lift Handle Stop Tab 41 2 018-3001-00 [ 5/8 X 5/8 SOCKET SHOULDER BOLT ZINC YELLOW
115 1 040-4004-00 | 2023 stand on Height Adj Pin 42 5 018-4010-00 | 1/2" Nylock Nut 1/2 Jam
120 2 048-6000-00 | 2018 Maverick Turnbuckle (Top Link) 45 4 018-5043-00 | 3/8" x 1 1/4" Carriage Bolt
121 1 048-6058-00 | 2020 36 Stand On Turnbuckle Rod 47 1 018-5200-00 | 10-24 X 5/8 BUTTON SOCKET CAP SCREW 18-8 STAINLESS STEEL
145 1 070-5223-00 | 2023 Stand On Frame Weldment -SD 53 2 018-8065-00 | 5/16-18 X 1 CARRIAGE BOLT (GR.8) ZINC
171 1 026-0311-00 | Exhaust Shield SD 56 7 019-2040-00 | 1/2 F/W USS 1- 3/8" OD
196 2 013-7018-00 | 1/2-13 HEXNUT ZINC 60 4 019-6017-00 | .635 1D X 1.120 OD X .140 THICK FLAT WASHER NYLON
197 1 018-2004-50 | All Thread 66 4 019-8054-00 | .505 Nylon Spacer
223 1 039-6947-20 | 2020 36" Stand-On Drive Belt Pulley Assembly 67 1 020-1001-00 | Revolt Cotter Pin for 7/8" to 1" shank
224 1 013-7021-00 | 5/8-11 NYLON INSERT LOCKNUT ZINC 74 4 024-3050-00 | 1/4" Press in Grease Fitting
225 1 034-9050-00 | Deck spring big diameter
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BAD BOY MOWERS ¥

PARTS SECTION: TRANSAKLES

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
123 1 050-6003-02 ZK-JMBC-SBKB-1PXX 1 1 026-0305-00 SD Control Arm Plate RH
172 2 018-5344-00 5/16-18 X 2-1/2 HEX CAP SCREW (GR.5) ZINC 7 2 013-2050-00 1/4-20 NYL INSERT FLANGE LOCKNUT ZINC
173 2 025-0070-00 2017 Transaxle Spacer 10 2 013-5202-00 3/8-16 Nylon Insert Flange Locknut
174 2 018-3000-00 3/8-16 X 2 HEX CAP SCREW (GR.5) ZINC 13 8 013-8049-00 5/16-18 NYLON INSERT FLANGE LOCKNUT ZINC
175 4 018-4701-00 5/16-18 X 3 HEX CAP SCREW (GR.5) ZINC 18 2 013-9005-00 5/16-18 Nylock Insert Jam Locknut
176 2 018-4007-00 1/4-20 X 1 HEX CAP SCREW (GR.5) ZINC 30 2 018-0056-00 5/16-18 X 6 CARRIAGE BOLT (GR.5) ZINC
177 1 039-0151-00 2020 36" Brake Bracket 2020 36" Stand On 44 2 018-5040-00 3/8-16 X 1-1/4 HEX CAP SCREW (GR.5) ZINC
178 1 018-8052-00 1/4-20 X 3/4 HEX CAP SCREW (GR.5) ZINC 62 2 019-7040-00 1/4 USS FLAT WASHER (3/4 OD) ZINC
179 1 013-8073-00 1/4-20 NYLON INSERT LOCKNUT ZINC 77 2 025-0036-00 Drive Arm Transaxle Spacer
180 8 013-3000-00 Acorn Lug Nut 94 2 028-0071-00 2019 Stand On Neutral Rod
182 1 026-0306-00 SD Control Arm Plate LH 116 1 041-8001-00 2020 Renegade Pump Belt, 42.99"
226 2 024-1200-00 ZT Fitting, 3/8 x 3/8 45 Degree, 4603-6-6 119 2 044-2004-00 Bow Pin

122 1 050-6002-02 ZK-MMBC-SBKC-1PXX

PAGE7



PARTS SECTION: PODIUM

BAD BOY MOWERS ¥

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
107 4 032-0005-00 Nylon 6 6 Sleeve Washer 4 2 013-0001-00 8-32HEX M/S NUT ZINC
1M 1 034-1025-00 Brake Spring 7 12 1013-2050-00 1/4-20 NYL INSERT FLANGE LOCKNUT ZINC
112 2 035-0006-19 2019 Revolt Push Rod Assembly 8 4 013-5019-00 10-24 NYLON INSERT LOCKNUT ZINC
113 1 039-0242-00 2023 36-SD Stand On Console Bracket Weldment 10 1 013-5202-00 3/8-16 Nylon Insert Flange Locknut
118 1 042-9000-00 Ignition Key 12 1 013-6051-00 3/8-24 HEX NUT ZINC YELLOW
124 1 051-2020-01 1/4" Vinyl Tubing, 46" Long 13 21 | 013-8049-00 5/16-18 NYLON INSERT FLANGE LOCKNUT ZINC
125 1 051-2025-02 3/16" Vinyl Tubing, 55" Long 16 1 013-9002-00 5/16-18 HEX SERRATED FLANGE NUT HARD/ZINC
127 1 051-8067-08 Revolt Fuel Line Assembly 18 2 013-9005-00 5/16-18 Nylock Insert Jam Locknut
128 1 054-8017-00 Choke 20 1 014-3010-00 5/8 Round Insert
129 1 055-2012-00 Universal Throttle Head - 2012 26 2 018-0024-00 M6-1.0 X 16MM Hex Bolt
130 1 055-2013-00 Throttle Knob 28 2 018-0034-00 1/4-20 X 1 CARRIAGE BOLT (GR.5) ZINC
131 1 056-8058-00 PTO Switch 30 2 018-0056-00 5/16-18 X 6 CARRIAGE BOLT (GR.5) ZINC
133 1 064-3000-00 Brake Cable 36 2 018-1080-00 12-24 X 1/2 HEX WASHER UNLSOT F TCS ZINC
134 1 066-8076-00 Fuel Cap 39 2 018-2006-00 5/16-18 X 1-1/4 HEX C/S (GR.5) ZC
135 1 067-0015-02 MZ Kohler EPA Canister Assembly 43 1 018-5020-00 5/16-18 X 1-1/2 CARRIAGE BOLT ZINC
136 2 067-8090-03 Hydro Tank Assembly 45 1 018-5043-00 3/8" x 1 1/4" Carriage Bolt
137 1 068-8051-00 Interstate FAYTX14 Battery 47 4 018-5200-00 10-24 X 5/8 BUTTON SOCKET CAP SCREW 18-8 STAINLESS STEEL
138 1 069-0002-00 8507A13 McMaster Carr Plunger 50 2 018-6049-00 3/8-16 X 1 GR 5 Hex Bolts Zinc
139 1 069-2013-00 2019 Stand On Brake Handle - Raw 52 4 018-8063-00 5/16-18 X 3/4 HEX CAP SCREW (GR.5) ZINC
140 2 069-2014-00 2019 Stand On Control Grip 53 18 |1018-8065-00 5/16-18 X 1 CARRIAGE BOLT (GR.8) ZINC
142 1 069-7000-00 Rubber Brake Grip-cZT/ZT 2013 55 2 019-2003-00 .390 1D X .750 OD X .062 THK FLAT WASHER NYLON
146 1 071-6005-00 2019 Stand On Waterbottle Cage 57 1 019-2073-00 .390 1D X 1.12 OD X .125 THK FLAT WASHER NYLON
147 1 071-6017-00 SD Seat Pad 58 2 019-5029-00 3/8 FLAT WASHER USS (1" OD) ZINC
148 2 072-0051-00 59 2 019-5037-00 3/8 SPLIT LOCKWASHER ZINC
149 2 072-8070-00 3/16 Vinyl Clamp 61 2 019-6042-00 .360 1D X .983 OD X .120 THICK FLAT WASHER NYLON
150 2 072-8073-00 3/16" Vinyl Hose Clamp 63 12| 019-8040-00 1/4-20 X 3/4 CARRIAGE BOLT (GR.5) ZINC
152 2 077-1000-00 Magnet-Steering Arm-Stand ON 65 4 019-8051-00 5/16 SPLIT LOCKWASHER ZINC
153 1 077-2076-00 USB Port 73 1 024-0016-00 Expandable Locking Grommets
154 1 077-8073-00 Safety Switch 78 2 025-2001-00 ACS Spacer 3/4x3/8x1/4
155 1 077-8076-00 Ignition Switch 83 1 026-0157-00 2020 36" Hydrotank Carrier Plate - Raw 2020 36" Stand On
156 1 079-4107-00 2023 SD Podium Panel Right 88 1 026-0264-00 2023 Stand on Battery Hold Down
157 1 079-4108-00 2023 SD Podium Panel Left 89 1 026-0293-00 2023 36-SD Stand on Pad Plate
158 1 079-4113-00 36" Podium Front Panel Weldment 2020 Stand On 96 2 029-4011-00 2023 Floor Board Rubber Bumper
159 1 083-4013-00 Tachometer 99 1 031-0034-00 36" Front Control Arm Stop Weldment - Raw 2020 36" Stand On
160 2 086-0015-00 Safety Switch Harness 100 1 031-0048-00 2023 36-SD Stand On Drive Arm Actuator weldment_left
163 1 091-4056-00 36" Control Panel (upper) - Revolt 101 1 031-0049-00 2023 36-SD Stand On Drive Arm Actuator weldment_right
164 1 091-4057-00 36" Control Panel (lower) - Revolt 102 1 031-0061-00 2023 36"/SD Control Arm Stop Weldment_Rear
169 2 045-0001-00 Adjustable handles ERX.30 B-10-24-C1 104 1 031-0094-00 2020 36 Stand On Drive Arm Pivot Bar
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BAD BOY MOWERS

PARTS SECTION: FENDERS

Parts List Parts List
ITEM | QTY | PARTNUMBER DESCRIPTION ITEM | QTY | PART NUMBER DESCRIPTION
51 2 |018-8057-00 10-24 X 3/4 BUTTON SOCKET CAP SCREW 18-8 STAINLESS STEEL 5 1 013-0029-00 Hex Nut Cap
53 4 1018-8065-00 5/16-18 X 1 CARRIAGE BOLT (GR.8) ZINC 6 2 |013-0057-00 3326 Wellnut (1/4-20 x 5/18")
60 2 |019-6017-00 635 1D X 1.120 OD X .140 THICK FLAT WASHER NYLON 8 2 |013-5019-00 10-24 NYLON INSERT LOCKNUT ZINC
64 2 |019-8044-00 5/16 USS FLAT WASHER (7/8 OD) ZINC 10 2 |013-5202-00 3/8-16 Nylon Insert Flange Locknut
76 1 025-0025-00 MZ Deck Idler Spacer 1 2 |013-5300-00 1/2-13 HEX SERRATED FLANGE NUT HARD/ZINC
82 1 026-0063-00 2019 Stand On Access Panel Plate Black Part 13 8 | 013-8049-00 5/16-18 NYLON INSERT FLANGE LOCKNUT ZINC
84 1 026-0158-00 2020 36" Stand-On Platform Plate-RAW 15 2 |013-9001-00 1/4-20 HEX SERRATED FLANGE NUT HARD/ZINC
97 2 |030-0015-00 1/4"-20 x 3/4" Knurled Thumb Screw 16 2 |013-9002-00 5/16-18 HEX SERRATED FLANGE NUT HARD/ZINC
107 1 032-0005-00 Nylon 6 6 Sleeve Washer 32 2 018-0059-00 Steel Shoulder Screw 1/4"-20 x 7/8" Diameter 5/16"
110 1 034-1001-00 Rider Presence Spring 9657K145 33 1 018-0062-00 1/2-13 X 6 HEX CAP SCREW (GR.5) ZINC
151 1 077-0002-00 safety Switch 40 6 | 018-2007-00 5/16-18 X 1 HEX CAP SCREW (GR.5) ZINC
161 2 | 087-0003-00 GBR-647 Miner Elastomer 41 2| 018-3001-00 5/8 X 5/8 SOCKET SHOULDER BOLT ZINC YELLOW
166 1 201-1123-00 2023 SD 34 Platform Support 42 2 |018-4010-00 1/2" Nylock Nut 1/2 Jam
181 1 088-0051-00 Grip Tape for 026-0158-00 46 2 |018-5044-00 3/8-16 X 1 CARRIAGE BOLT (GR.5) ZINC
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PARTS SECTION: ENGINE
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BAD BOY MOWERS

Parts List Parts List

ITEM | QTY NSQETER DESCRIPTION ITEM | QTY NLFJ’QSER DESCRIPTION

98 1 030-0050-00 | 5/16 Set Screw 16 1 013-9002-00 | 5/16-18 HEX SERRATED FLANGE NUT HARD/ZINC

109 1 033-2011-00 | 3-3/4" Motor Pulley SD 18 2 013-9005-00 | 5/16-18 Nylock Insert Jam Locknut

17 1 042-6030-00 | 1/4" x 1" Key 21 1 015-0543-00 | Exhaust Assembly

143 1 070-0056-00 | Clutch 35 4 018-1075-00 | 3/8-16 X 1-1/8 HEX WASHER UNSLOT SERRATED (TRI-LOB) TRS ZINC YELLOW
144 1 070-2000-00 | Clutch Pigtail 48 1 018-5350-00 | 5/16-18 X 5-1/2 HEX CAP SCREW (GR.5) ZINC

227 1 086-9002-00 | Harness Adaptor 49 1 018-5450-21 | 7/16-20 X 1-1/2 HEX CAP SCREW (GR.8) w/ Patch

54 1 019-0010-00 | CLUTCH WASHER
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BAD BOY MOWERS

PARTS SECTION: TIRES AND FRONT SPINDLES

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
68 2 022-2017-00 13x6.5-6 Black Tire and Wheel Assembly 3 4 010-1050-00 1641 BEARING W/2 CONTACT RUBBER SEALS
7 4 022-7009-00 1 3/8" Wheel Bearing 14 2 013-8050-00 1/2-13 Nylon Insert Flange Locknut
72 2 023-0003-00 2017 ZT Front Fork 17 2 013-9004-00 1" Fine Thread 1/2 Nylock Nut
74 1 024-3050-00 1/4" Press in Grease Fitting 18 2 013-9005-00 5/16-18 Nylock Insert Jam Locknut
75 2 025-0003-00 2016 Front Bearing Spacer 19 2 014-2025-00 2017 Bearing Cover
80 2 025-5202-00 Front Wheel Spanner 25 2 018-0005-00 1-14 x 5 Hex Bolt Grade 8 Zinc Yellow
132 2 058-1000-00 Spacer, 1x1.375x.25 29 2 018-0040-00 1/2" x 8 1/2 GR 5 Hex Bolt
145 1 070-5223-00 2023 Stand On Frame Weldment -SD 42 1 018-4010-00 1/2" Nylock Nut 1/2 Jam
180 8 013-3000-00 Acorn Lug Nut 56 1 019-2040-00 1/2 FW USS 1- 3/8" OD
228 2 022-4041-00 21/7x10 Reaper Tire-36 Revolt 62 1 019-7040-00 1/4 USS FLAT WASHER (3/4 OD) ZINC
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PARTS SECTION: DECK COMPONENTS

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
52 1 210-6014-00 Rubber Discharge Chute MZ (Component) 49 1 039-0152-00 2020 36 Stand On Chute Hanger
46 6 018-8066-00 5/16-18 X 7/8 CARRIAGE BOLT ZINC 50 1 039-4891-00 Discharge Chute Bracket 48 MZ (Upper)
45 6 013-8049-00 5/16-18 NYLON INSERT FLANGE LOCKNUT ZINC 51 1 039-4892-00 2017 MZ Discharge Chute Bracket-Lower
47 2 019-0002-00 5/16 FENDER WASHER (1-1/2 OD) ZINC 48 2 019-6042-00 .360 1D X .983 OD X .120 THICK FLAT WASHER NYLON
Parts List Parts List
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
3 1 037-6027-00 Spindle Housing 1 2 037-6024-00 Spindle Bearing
4 1 037-6028-00 Spindle Spacer-Component 2 1 037-6025-01 36" Revolt Spindle
Parts List Parts List
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
33 1 048-6002-00 2018 Maverick Bushing Retainer Left-Handed 29 1 013-0019-00 NUT, 5/8-18
34 1 048-6003-00 2018 Maverick Bushing Retainer Right-Handed 30 1 013-0020-00 NUT, 5/8-18LH
35 2 048-6004-00 2018 Maverick Bushing Sleeve 31 2 024-0001-00 1/4-28 Grease Fitting
36 4 048-6005-00 2018 Maverick Bushing 32 1 048-6001-00 2018 Maverick Toplink Body
Parts List Parts List
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
27 1 033-5000-00 5 3/4" Deck Idler Pulley 23 1 013-8050-00 1/2-13 NYLON INSERT FLANGE LOCKNUT ZINC
25 1 024-0001-00 1/4-28 Grease Fitting 24 1 018-7016-00 1/2-13 X 3 HEX CAP SCREW (GR.5) ZINC
26 1 025-5203-00 511D X.75 0D X .75 LGTH SOLID SPACER ZINC 28 1 039-6952-00 2020 36 Deck Idler Arm Weldment

o

D‘/®

037-2002-00

048-6000-00
2018 Maverick Turnbuckle (Top Link)

210-6016-98

2020 36 Stand On Discharge Assembly

039-6952-98
2020 36" Revolt Deck Idler Assembly
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PARTS SECTION: DECALS GIINT
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091-1056-00
36" Control Panel (upper) - Revolt

ADS ads

091-4057-00
36" Control Panel (lower] - Revolt

.i L7O0NT Ry

NEYZEBEY

091-4031-00-Single
2019 Revolt Fender Decal - Pair - Single
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BAD BOY MOWERS

PARTS SECTION: DECALS

EMSSION CONTROL INFORMATION  cffifiiies

BAD BOY MOWERS, INC. %02 INDUSTRIAL DR, BATESVILLE AR 72501
THIS EQUIPHENT MEETS U5, ER\EVAPORATIVE STANDARDS WHEN ADDING OIL FOR HYDROSTATICS,
S Demenns nm s:l:mu. KEEP HANDS & FEET AWAY.
: — AUTOMATIC DO NOT OPERATE MOWER
TRANSMISSION FLUID OR HYDRAULIC UNLESS GUARD OR GRASS
FLUID THIS WILL YOID THE WARRANTY CATCHER IS ATTACHED.

091-0015-00

EPA Build Date Punch Label 091-1020-00 091-3012-00
Hydraulic Decal Danger Decal-Spindie/Discharge

arr

091-0902-18
2023 34" Deck Decal

424

091-1048-18
2018 42" MZ/Comp Out Deck Decal

091-0026-00
2023 SD Revolt Deck Height Decal

091-4081-00
2023 SD Revolt Side Plate Decal

/00 v
O.-‘ / 7 /’, Us# 9,591,803
Belt Route O' Belt Route
091-8001-00

091-4058-00 091-4059-00

36" Revolt Deck Belt Route Decal 36" Reyolt Pump Belt Route Decal Deck Impact Patent Decal 9591803

091-3150-00
Outlaw Warning Decal
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